o % @
Manitowoc

Ice Machine Parts List for
Series 1500 Models

IRO520A
IRO521W
IRO590N

IDO502A
IDO503W
IDO592N

i500 - 1

1'YO504A

1'YO505W

1'YO594N

I'YPO504A

JC0495

Updated: 7/12



1500 CONTROL BOX

DESCRIPTION

1
2

o ~No

Control Board (for use with all VOIRAGES) . . . . . . oot
a. 8 amp Ceramic Fuse — Mounted on CoNtrol BOANd . . . .. .. ..ottt e e e e e e e
Contactor

. A15V/B0 HzZ/Lph .
b.  208-230V/60 Hz/1ph or 230V/50 HZ/LIph . . . oo e e e
C. R290 230V/50 Hz/Lph. . . oo e e e
Compressor Run Capacitor

. J15V/B0 Hz L ph
b, 208-230V/50-60 HZ/IPh . . . . oo
C. R290 230V/50 HzZ/Lph. . . oo e
Start Relay

. A15V/B0 HzZ/Lph o
D, 230V/50-60 HZ/APN . . o .o
Start Capacitor

A LABV/BO HZIAPN oo
D, 230V/50-60 HZ/APN. . . . oo
C. R290 230V/50 HzZ/LPN. . . oo e
Refrigeration Service Valve ASSembIly . . . .. .. o
Manifold StraINEr . . . o
A, BraCKet . ..
High Pressure Cut-out (AUTO RESEL) . . . .ottt i e e e e e e e e e e
a. R290 230V/50 HzZ/IPph ONlY . . oo e e e e e e
Fan Cycling CONMrol . . . .. ..o e et e e e e
a. R290 230V/50 HZ/Iph ONlY . . ..ot e e

Miscellaneous — Brackets, Screws, etc.

20

21

CONMIOl BOX . . . ottt
CoNtrol BOX COVET . . . .ottt e e e e e e e e e
Control Board Mounting BraCket . . . . ... ottt
Control Board MOUNtING SUPPOITS . . . . oo ottt et e e e e e e e e e e e e e e e e
Capacitor MOUNtINg SErap . .. ... ..ottt e e e
Screws, #10-24 X 0.50 GrOUNG . . ..ottt e e
. AN AT . .
SCreW, #10-24 X 0.50 . . . .o e
LOCKWAS OIS . . o
Control Box Bushings

F= TR I 1o = (1)
D Ol () . oo
Control Box Wiring Harness (Not shown)

Q. AIB/B0/L . . o
D, 23076071 . . o
C. 2807501 . . et
d. R290 230V/50 Hz/Lph. . . oot e
Compressor Compartment Wiring Harness (Not shown)

. AIN-COO0IEA . . oo
D, WaAtEr-COOIRA. . . . .o
C. Remote AIr-COO0IBA . . ..o
R290 Contactor BoX (NOt SNOWN) . . ..ot e e e e e e
BOX GOV . . ot
MOUNEING BraCKet . . . . . oo e e
Liquid TIght Cord GriP. . . ..ot e et e e e e
R290 230V/50 Hz/1ph Contactor WIiring HArNESS . . . . ..ottt e e e e e e e e e
R290 230V/50 Hz/1ph Terminal BIOCKS . . . . ..o e e

PoOoTY

Updated: 6/12 i500 — 2

11

PART NO.

000008309
000009181

2006589
2006599
000008924

2010143
8504003
2009493

2002053
2007929

8505773
8503833
8503723
8373263
8251049
6058571
2001243
000008876
12001263
000008877

000008279
000010421
000007564
4302253
6024953
5202169
5573209
5202069
5573209

2500019
2501409

000007172
000007173
000007174
000009996

000007178
000007176
000007175
000009209
000009210
000009211
000009229
000009262

2004603



1500 EVAPORATOR COMPARTMENT - COMMON COMPONENTS

9
—
6 (- /Eﬁg/ °
| e .
' \ ~~

1la
7
DESCRIPTION PART NO.
1 Evaporator Assembly
A. DiICe CUDE . . . 7602839
b. Half Dice Cube . . ... 7602849
C. Regular CUDE . ... 7602859
2 Water Pump
A. LA5V/IB0 Hz IPH . .o 8251129
D, 230V/60 Hz 1/3PH . ..o 2007399
C. 230/50 L . o 8252109
3 Water Level Probe. . ... 000007052
a. Wire, control box to probe (NOt ShOWN). . . ... 000007099
D, HOIDEr . . 000007053
c. Screw (Mount Water Level Probe Holder) . ........ .. e 5202099
4 Ice Thickness Control Probe. . . ... ... 000008660
5 Water Curtain (NOLSNOWN) . . . . ..o e e e 4010979
6 Water Distribution Tube Assembly . . .. .. 7602193
a. O-rings (Back of Distribution Assembly) . . .. ... 5004649
7 WWater TrOUGN . .o e 4003609
8 Foodzone Seal Panel . . ... ... 000009055
9 Evaporator Top Filler Panel . ... ... e 4008469
a. Stainless Steel Clamp . . . ... o 6063339
D, ClampD SCrEW. . . o o 5202099
10 Evaporator Top Frame ASsembly . . . ... o 7602203
T1  Water DIV . . . .ottt e e e e e e e 7602213
A. ThUMDSCIBW . . . o 5305123
12 LCD DISPlay . . .ottt 000006728
13 Touch Pad With HOUSING . . . . . ..o e e e e 000007926
14 LCD Wiring Harness (NOt SNOWN). . . .. ..o e e e e 000007737
15 Touch Pad/Housing Mounting BracCket . . . ... ... 000006697
16 Front Panel LCD Frame
a. With Key GUANd. . . . ..o e e e 000006647
b. Without Key GUAKd . . . . .. e e e 000006564
c. Display Cover (hides the display completely) . . ... ..o K00433
Miscellaneous — Brackets, Screws, etc.
17 Screw, (Water Distribution Tube Mounting) Each . . ... ... . . 5004799
B, O-TINGg - ot 5004629
18 Screw, #12-16 x 0.687 Used to Mount Evaporator (Each) . .. ... e 5004619
19 Water PUMP Base O-MiNQ . . . ottt 5004659
20 Water PUump OULIet O-riNg . . . ..o e e 5004679

i500 — 3 Updated: 7/12



i500 REFRIGERATION COMPARTMENT — COMMON PARTS

DESCRIPTION PART NO.
1 Compressor
. L15V/IB0 HZ/L Ph. o .o e 000003919
b.  208-230V/50-60 HZ/L Ph. . . . .o 000003920
C. R290 230V/50 HZ/IPN . . .ot 000010044
2 Water Dump Valve (with bracket)
Q. LABV/BOHZ. . . oot 000001767
. 208-230V/50-60 HzZ. . . .o ottt 000001768
b, Mounting BraCKet . . . ... 6058459
C. Dump Valve Tubing 3.25 INCheS . . . ..o e e e 4420383
3 Harvest Valve
a. Harvest Valve Including 115V/60 Hz Electrical Coil . . ... .. .. e 000007027
b. Harvest Valve 115V Coil ONnly Danfoss. . . . ... oottt e e e e 000005156
c. Harvest Valve Including 208-230V / 50-60 Hz Electrical Coil . ... ... ... e 000007026
d. Harvest Valve 208-230V Coil Only DanfoSs . . . . . ..ottt e e e e 000005157
4 Water Inlet Valve
a. Water Inlet Valve Including 115V/60 HZ COIl. . . . .. ..o e e 000007965
b. Water Inlet Valve Including 208-230V/50-60 HZ COil . .. ... . .t e 000007966
c. Water Inlet Valve Bracket . . ... ... . . 000007594
5 EXPaNSION ValVe . . 7601583
a. R290 230V/50 HZ/APh . ..o 000008875
b. Expansion Valve Body INSUlation BOOt . . .. ... .ot e 4000363
c. Expansion Valve Bulb InSulation BOOL. . . . . .. ..ot e 4007203
6 Thermistors With Spring CliPs . . ..o e e e e e 000008310
7 Drier
a. AIr & Water-Cooled . . . ... . 8930259
D, REMOTE . . 8930279
8 Magnetic Bin SWIitCh . .. . e e 000007888
A, WINNG HaINESS . . . o e e 000007410
9 Air Assist
a. 115V With brackets . ... ... 000007222
b, 230V With brackets . .. .. 000007223
c. Manifold Tee (Air Pump Tubing OUtlet) . . . . . ..o 4011739
. BraCKet . . .o 000006489
€. NOZZIE . . o 3001453
10 LUMINICE. L e e K00424
a. LUMINICE BUID . . . o K00425
b, Luminlce WiriNg HarnNeSS . . . . ..o e e e e e 000007409
C. Bulkhead Fitling 2,257 . . . . ..ot 000007990
d. Bulkhead Fitling 2. 75" . . . oottt et e e 000008269
11  Insulated Tube (vinyl tubing from distribution tube to water pump & dumpvalve). .. ....... ... ... . . .. 000003405
a. Clamp 0.859/0.989 ID . . . . ..ottt et e 5650603
b, Clamp 0.799/0.899 ID . . . . ..ottt 5650703
12 Vinyl Tubing 0.625 ID (dump valve to drain @adapter). . . . ... ..ot e 000001382
. INSUIALION. . . . 6038831
D, CAMID . oo e 5650709

Updated: 6/12 i500 — 4



Miscellaneous — Brackets, Screws, etc.

13

18
20

Water INlet WiNg AQaDler . . . .o ottt et e e e e e 8706093
a. Adapter PlastiC FItING . . . .. .o 1360961
Water Inlet Valve TUDING . . . . ..o 4010439
Connector Water INlet ValVe . . . . ... 1360989
Water Drain Wing AQapter . . . ..o e e e e e 8706133
Compressor Mounting

. BaSE . .. 6061709
D, RUDDEr GrOmMMet . . . . T 8503069
C. SlBBVE . o 8503949
Ao BOIt. o 5004819
. NUL L 5004829
Clamp, EXpansion Valve Bulb. . . . ... 5650529
COPPEr BUID Strap . . ot e e e 3000503
Screw, #10-24 X 0.50 . . ..o 5202069

i500 — 5 Updated: 3/12



i500 Refrigeration Compartment — Air-cooled

DESCRIPTION PART NO.
L AN CONOENS . . oottt e e e 8252139
a. R290 230V/50 Hz/Aph ... . e 000008785
b. R290 230V/50 Hz/1ph Air Condenser Mounting Plates (2). . .. .. ... .o it 000009061
2  Fan Motor
A. L15V/B0 Hz . .. e 2412929
b. 208-230V/60 HZ or 230V/50 Hz. . . . ..o e e e 2412939
3 Ran Blade . . .. e e 2416203
Miscellaneous — Brackets, Screws, etc.
4 Fan ShroUd. . ... e 000002484
a. R290 230V/50 Hz/Iph ... e 000008921
B Ran MoOtOr BraCKet . . ... e 6061869
6 Fan Motor MOUNtINg SCreW. . . . . .o oot e e e e e Tt 5033589
a. Fan Motor Mounting Lockwasher . . .. ... ... T 5545109
b. Fan Motor Mounting Hexnut . . . ... ... T 5429529
7  Fan Bracket Mounting
A, SCIEW. . .ot e 5032389
B, LOCKWASHET . . .. T 5545109
C. Flatwasher. . ... T 5573059
d. RUBbber WellnUt . . ... T 5429559
8  Screw, #10-24 X 0.50 . . ... T 5202069

Updated: 3/12

i500 — 6

T Refer to Cross Reference Guide



i500 REFRIGERATION COMPARTMENT — Water-cooled

6

- 1

=]

T C

5
2/
3 e
9 4
DESCRIPTION PART NO.
L RECEIVET . . e 000008892
2 Water-cooled CONOENSEr . . . . ...t e e e e 8865333
3 Water Regulating Valve . . ... ... e 8252829
. Bracket . ... 000007695

4 Condenser Water Drain Female Wing Adapter . . . ... i 8706083
Miscellaneous — Brackets, Screws, etc.
D RECEBIVEI SHrAP . . . v vttt e e e 6000541
6 EIbow 3/8 MF X 3/8 MP T . . 5002159
T Screw, #10-24 X 0.50 . . . oo e 5202063
8 WaAShE. . . 5573419
9  Base, Water Condenser/RECEIVEL . . . ..ot e e e e e 6058659

T Refer to Cross Reference Guide

i500 — 7 Updated: 6/12



1500 REFRIGERATION COMPARTMENT — REMOTE

4 5 6
3
RN
7
13\\» Z
O Q
8 2 9
DESCRIPTION
1 RECEIVEI . o
2 Magni-Check Valve. . .. ...
3 Refrigeration Service Valve . ......... . . . . . .
a. Cap for Refrigeration Service Valve . ......... .. ... . . ... ..

4  Harvest Pressure Regulating Solenoid (HPR) Valve

a. HPR Valve Including 115V/60 Hz Electrical Coil (Danfoss). .............
b. HPR Valve 115V/60 Hz Coil Only Danfoss ... ......... .. ... ... .....

5 Liquid Line Solenoid (LLS) Valve

a. LLS Valve Including 115V/60 Hz Electrical Coil (Danfoss) ..............
b. LLS Valve 115V/60 Hz Coil Only Danfoss. . .. .......... oot
Harvest Pressure Regulating Valve (HPR) . .. ........ ... .. .. ...
5] T P
Coupling —Male, 5/8-18 . . . ... e
9 Coupling —Male, 1-1/6-12 . . . ... ..

0 N O

Miscellaneous — Brackets, Screws, etc.

10 Coupling Mounting Flange for5/8-18 . . ... ... ... ... .. ... ... .. ... .. ...
11 Coupling Mounting Flange for 1-1/16-12 ... ........... ... ... ... ...
12 DrierSupport Bracket. .. ... . .

13 Receiver Mounting

a. Bracket (betweenreceiverandpanel)......... ... ... ... . . . L
)1 =T o
Support Bracket. . . ... .
Base . ...
Screw, #10-24 X 0.50. . . . ..o

®ooo

Updated: 3/11 i500 — 8

PART NO.

................ 8250583
................ t 8373149
................ t 8373169
................ 5650759

................ 000007035
................ 000005156

................ 000007035
................ 000005156
................ t 8367793
................ 8930279
................ T 8360343
................ T 8360353

................ 8360053
................ 8360063
................ 5650619

................ 6000561
................ 6307214
................ 000006721
................ 6058659
................ t 5202069

T Refer to Cross Reference Guide



i500 PANELS

DESCRIPTION PART NO.
1 Left Side Panel . .. ... 000005217
2 RIght Side Panel. . . ... 000005215
3 L SO0 - 000006699
4 Front Panel Assembly. . .. ..o 000006577
A, TOP ENACAD . ..ot e 000006538
D, BOtOM ENCCAP. . . . o o 000006539
5 FroNt TOP SUPPOIt. . . .t e e 000010051
Mounting SCrew Left Side 8-32 X L. . . .. oottt e e e e 5005379
Mounting Screw Right Side 10-24 X 0.50 . . . . .. oottt 5005099
6 Back Coupling Panel, Drain/Water Connection (Compressor Base) .. ...t 6061709
Air-cooled Back Panels
7 Back Panel with Electrical Connection Box, Air-cooled Models . . . ... ... . 6062969
a. R290 230V/50 Hz/Lph . .o 000008922
8 AT BT L o 3005569
a. R290 230V/50 Hz/Aph . . o 000008923
9 Air Baffle Assembly. . . .o 000007314
Water-cooled & Remote Air-cooled Back Panels
10  Back Panel with Electrical Connection BOX . . . ... ... 6072071
11  Back Coupling Panel, Water-cooled/Remote CONNECLIONS . . . .. ..\ttt e e e e 6061739
12 Drain FitliNg .o oot e 8706083

Miscellaneous — Brackets, Screws, etc.
13  Front Panel LCD Frame

A, WIth KEY GUAKT . . . . o e e e e e e e e e e 000006647
b, WIthOUt KeY GUAK. . . . . oo e e e e e e e e e e e e e e 000006564
c. Display Cover (hides the display completely). . . .. ... ... K00433
N I Lo T | o] = 5004899
15 BOttom DOON FIame . . . ..ot e e it e e e e e e 7602263
a. Mounting Screw Left Side 8-32 X 1 PHIL . . . ... .o 5005379
b. Mounting Screw Right Side 10-24 X 0.50 PHIL . . . .. .. 5202099
16  Left Door Pivot Leaf Hinge (TOp Or BOtOM) . . . . . ..o o e e e e e e e e e e 3005579
a. Mounting Screw 8-32 X 1 PHIL. . . .o oo 5005379
17 Left Top Channel. . . ..o 6068649
18  RIght TOp Channel . ... ..o e e e e e e 6062579
19 Left COMNEr POSt . . oo 6062939
20 RIGht COMNer POSt . . . . o e e 6062929
21  Electrical Box on Rear of Ice Machine
A, BOXWIth COVEr. . .o Included in Back Panel Assembly
b. Terminal BIock 3 Pole. . . .. . 2006143
C. Groundscrew #10-24 X 0.50. . . . . ..ottt e e 5202169

i500 -9 Updated: 7/12



22— m

2,3

16

JC0495 REMOTE CONDENSER

17
13

21

/ : 15
pt1190 / pt1191 14
7

W
Uj\

14
1
1) «— 10 15
pt1187 % 1
j - 23
DESCRIPTION PART NO.
L AT CONOENS L. o oottt e Tt 8850639
2 Fan Motor (115V/B60 Hz/L PR . . .t e e e e e e e T 7629423
3 Fan Motor RUN Capacitor . . . ... ..o e No Longer Available
4 Fan Blade . . ... 2416113
5 FaN GUAKA. . . .. 3400643
6 RaAIN SINGEr . .. 2415053
7 Head Pressure CONtrol. . . ... e 000004070
8 Coupling — Male, 5/8-18 . . . .. T 8360343
9 Coupling — Male, 1-1/6-12 . . . ..o T 8360353
10 Female Line Set Coupling Kit (Sold as Finished Goods SalesKit) .......................... Sales K0129
Miscellaneous — Brackets, Screws, etc.
11 Coupling Mounting Flange (for 5/8-18) . . . . .. ..ttt e e 8360053
12 Coupling Mounting Flange (for 1-1/16-12) . . ... ...ttt e e e e 8360063
13 TOP GOV . oottt e T 6017751
14 Panel — Side . . ..o T 6017741
15 Panel — REaI. . . .t T 6017731
16 Panel — FrONt ... o T 6017721
17 Fan Motor Mounting Bracket . ... ... . e e T 6017681
18 EleCtrical BOX COVEI . . . ot ittt et e e e e e e e e T 6017761
19 Fan Motor Mounting Screw (5/16-18 X 5/8) . . . . . ..o T 5035659
a. Fan Motor Mounting Flatwasher . . ... ... . T 5573099
b. Fan Motor Mounting Lockwasher . . ........ . . . e e Tt 5573139
Cc. Fan Motor Mounting HeXnuUL . . . ... .. e e 5429759
20 Fan Guard Mounting Screw (1/4-20 X 5/8). . . . .ot T 5033459
a. Fan Guard Mounting Flatwasher. . . ... . e e e T 5573049
b. Fan Guard Mounting Lockwasher . . . ... .. e e e T 5545119
Cc. Fan Guard Mounting Hexnut . . . ... ... e e T 5429529
21 Panel/Condenser Mounting Screw (#8 X 1/2) . . . ..ottt e e t 5121539
a. Panel/Condenser Mounting Lockwasher. . . .......... . e t 5544599
22 SCrew (BL0-24 X 1/2) . ..o T 5202069
23 Valve Cores (Used in lINe SetS) . . ... .ot e e e e 7626843

Updated: 3/11 i500 - 10



	Ice Machine Parts List for Series i500 Models
	i500 CONTROL BOX
	i500 EVAPORATOR COMPARTMENT - COMMON COMPONENTS
	i500 REFRIGERATION COMPARTMENT – COMMON PARTS
	i500 Refrigeration Compartment – Air-cooled
	i500 REFRIGERATION COMPARTMENT – Water-cooled
	i500 REFRIGERATION COMPARTMENT – REMOTE
	i500 PANELS
	JC0495 Remote Condenser


